
 

Approve Deny Signatures Date 

X  
James D. Berger, P.E. / Environmental Engineer March 1, 2017 

X  
Amy M. Bellanca, P.E. / Environmental Engineer Manager  

 

NORTHEAST REGIONAL OFFICE 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0029432 

Facility Type Municipal APS ID 826443 

Major / Minor Minor Authorization ID 998970 

a 
Applicant and Facility Information 

a 

Applicant Name 

PA Department of Human Services 
(DHS) F.K.A. Department of Public 
Works (DPW) 

 

Facility Name Clarks Summit State Hospital  

 

Applicant Address 1451 Hillside Drive  
 

Facility Address 
Clarks Summit State Hospital  
1451 Hillside Drive 
[...]
known and potential causes for 55:1 effluent-dominated stream. 

• Parts C.VI.A, B, C: Standard conditions (stormwater prohibition; necessary property rights; proper management of 
residuals).  

• Part C.VI.D: New Chlorine Minimization condition due to effluent-dominated stream 

• Part C.VI.E: New Dry stream condition due to effluent-dominated receiving stream with little dilution 

• Part C.VI.F: New Notification of Responsible Operator requirement. The permittee has had noncompliance 
issues (including discovery of unpermitted discharge) and previous eDMR reporting issues.  

• Part C.VI.G: New O&M Plan conditions due to facility operating far below its original 0.600 MGD design 
capacity, ongoing pattern of violations, and other new permit requirements. 

• Part C.VI.H: New Site-specific Best Management Practices (BMPs) for the storage, distribution and 
application of salt and deicing chemicals on the hospital’s private roads, driveways, parking lots, and walk 
ways due to known facility contribution to excessive chlorides and salt ions in the receiving stream. This is 
a narrative effluent limit. The permittee can choose to implement BMPs from any national or state source.  

• Part C.VI.I:  Existing Site-specific Condition (discharge/stream changes) retained due to effluent-dominated stream. 

• Part C.VI.J: New condition to not require annual Chapter 94 Reports unless the Department specifically 
requests such submittals.  

• Part C.VII: New Chemical Additive conditions due to concerns over boiler wastewater impacts on the 
impaired receiving stream and potential for chemical additives to negatively impact receiving stream. 

• Part C.VIII: New TRC Effluent Limitations Below Quantitation Limits conditions because new WQBELs are 
below current DEP Target QLs, but DEP Target QLs might become more sensitive over time. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

3 

A 

Discharge, Receiving Waters and Water Supply Information 

A 

 Outfall No. 001  Design Flow (MGD) 0.395   

 Latitude 41 29’ 8.03”  Longitude 75 44’ 53.44”  

 Quad Name Scranton  Quad Code 0740 (3.21.4)  

 Wastewater Description: Treated sewage  

A 

 Receiving Waters Falls Creek  Stream Code 28678  

 NHD Com ID 66407933  RMI 3.3900  

 Drainage Area 0.96 square miles  Yield (cfs/mi2) 0.01238  

 Q7-10 Flow (cfs) 0.011 CFS  Q7-10 Basis PAStreamstats-derived LFY  

 Elevation (ft)  ~1160 Feet  Slope (ft/ft) -  

 Watershed No. 4-G  Chapter 93 Class. CWF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status 
Impaired receiving stream, with facility contributing to greater impairment downstream 
of Outfall #001 per 12/4/2015 DEP Biologist “Cause/Effect Stream Survey.  

 Cause(s) of Impairment See below  

 Source(s) of Impairment See below  

 TMDL Status -  Name -  

A 

 

Background/Ambient Data: See Table 2 
 
 
 

Data Source: 2/4/2015 DEP Biologist “Cause/Effect Stream 
Survey included 11/3/2015 Stream sampling immediately 
upstream of the Outfall #001 discharge (FC01) and ~400 
feet Downstream (FC02)  

 a   

 Nearest Downstream Public Water Supply Intake Danville  

 PWS Waters Susquehanna River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) 76  

A 
 

  

 
Changes Since Last Permit Issuance: Permit coordinates updated per application. Illicit discharge (boiler blowdown was 
previously piped to stream until 2016) was found and ended. Stream now impaired. 
 
Other Comments:  
 

• Effluent-dominated Stream: The discharge location is at the Falls Creek headwaters, in an effluent-
dominated location, but the facility discharge has historically been a fraction of its permitted discharge 
capacity. This is a 55:1 effluent dominated stream at NPDES permit basis flows. 

• Chesapeake Bay Monitoring: This is a Phase 4 Chesapeake Bay facility. The 2009 NPDES Permit required two 
years of Chesapeake Bay monitoring. No existing cap loads. NOTE: Inaccurate flow measurement and eDMR 
reporting issues (see Compliance Section) might impact validity of previously reported TN/TP loadings 
(affecting overall monthly average flows). Monitoring is being required in this permit term. 

• Falls Creek Stream Impairment Status: E-maps indicated that the receiving stream was “attaining” in 
1998, but that information is now obsolete. The receiving stream is impaired for aquatic life per DEP 
Biologist Report (see below). 

o Change in Stream Status: 1998 was before the eDMR-documented high I&I flows and year-round 
ammonia-N exceedences (higher temperatures would result in greater ammonia-N toxicity), and 



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

4 

updated Reasonable Potential Analysis/water quality modeling indicating reasonable potential for 
impacts at discharge effluent concentrations.  

o Biologist Report: The 12/4/2015 DEP Biologist “Cause/Effect Stream Survey” determined: 
▪ The receiving stream was impaired for aquatic life upstream of the facility. 
▪ The facility has caused changes to the macroinvertebrate community immediately 

downstream of the discharge (i.e. contributing to ongoing impairment). 
▪ Upstream sampling indicated elevated specific conductivity, chloride, and TDS from an 

unknown upstream source. See Table 2. 
▪ Downstream sampling showed increased specific conductivity, chloride, and TDS due to 

additional contribution from the WWTP. 
o Known/Potential Causes of Impairment: The Technical Review has identified a number of known 

and potential causes for stream impairment for this heavily effluent-dominated stream that might 
have a synergistic/cumulative impact: 

▪ Ongoing Exceedences of the Ammonia-N WQBELs: Being addressed by Chapter 92a.51 
Schedule of Compliance. 

▪ Unapproved Boiler Discharge Outfall: Outfall has been eliminated. 
▪ Toxic Pollutants: The Reasonable Potential Analysis showed that copper had Reasonable 

Potential to cause exceedances in the receiving stream. TRE conditions have been added 
to the permit, with new limits effective in three years.  

▪ Salts (Chapter 92a.10; 92a.46(1): Additional sampling data, submitted January 2017, 
indicated a high specific conductivity in the site effluent (triple DEP Biologist upstream 
sample) indicating site effluent is contributing salt ions to the effluent-dominated stream. 
The DEP Biologist Report and sampling showed that the facility is a contributor to 
elevated stream TDS, chlorides, and salt ion concentrations (winter salts include: Sodium 
Chloride; Calcium Chloride; Magnesium Chloride; Potassium Chloride; and other 
compounds) which can impact stream biology.  

o This permit will require additional monitoring for Specific Conductivity, TDS, 
Chlorides, Sulfates, and Bromides to gather information on effluent loadings.  

o This permit will require implementation of stormwater Best Management Practices 
in regard to winter “salting” as a narrative effluent limit to prevent excessive salt 
residues from impacting the waters of the Commonwealth. There are a variety of 
nationally recognized sources of salt storage, distribution, and application 
(parking lots, roads, walkways) Best Management Practices that the facility can 
choose from. The need for additional stormwater outfalls and stormwater-related 
practices will be re-evaluated in the next NPDES Permit Renewal cycle. 

▪ Therapeutic/Pharmaceutical Products and Breakdown Products: The State Hospital STP 
receives sewage containing therapeutic/pharmaceutical products and/or their breakdown 
products. (The STP also receives flows from the Abington Elementary and Middle schools 
(unmeasured by STP)). Whole Effluent Toxicity (WET) Testing (Chapter 92a.27(a)(2)) will be 
required. The WET Testing requirement will be re-evaluated during the next NPDES permit 
renewal cycle. Factors requiring WET Testing in this permit term include the cumulative 
and synergistic impacts of: 

❖ Known stream impairment for aquatic life 
❖ Variability of hospital effluent (due to potential pass-through of therapeutic drugs 

& pharmaceuticals, etc.),  
❖ 55:1 effluent-dominated stream precluding dilution with high flows reported 
❖ Presence of high TDS in the site effluent and elevated stream concentration. 
❖ Elevated stream concentrations of chlorides and salt ions (sodium, calcium, 

magnesium, potassium, etc.) 
❖ Ongoing pattern of noncompliance (ammonia-N exceedences and apparent 

unpermitted discharge to the waters of the Commonwealth).  
▪ High Flows: The available (inaccurate flow meter data) eDMR reporting indicates high 

flows have been occurring (after applicant promises to correct mistyped eDMR data). High 
flows can impact aquatic life. The new O&M Plan and more accurate flow data will clarify 
and address peak wet weather flows as needed. 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

5 

Treatment Facility Summary 

A 
Treatment Facility Name: Clarks Summit State Hospital  
 

WQM Permit No. Issuance Date Scope 

8530 1954 The 1954 Permit required a complete new STP and outfall 
be constructed including screen chamber, two “high rate 
recirculating type” rock filters, final clarifier, sludge digester, 
glass-enclosed sludge drying beds, control building, 
chlorination system, etc. with 2500 LF outfall sewer to creek. 
Plant originally designed for 0.6 MGD annual flow; 1.05 
MGD peak flow; and minimum flow of 0.35 MGD per 1954 
Final Report and Basis for Design. 

3592402 2/25/1992 STP modification involving the construction of an aerobic 
digester and dual component chlorine contact tank. The 
existing chlorination system was to continue in use. 

 

A 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Trickling Filter With 

Settling 
Hypochlorite (with 

dechlorination) 0.395000 

A 

A 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

A 

0.395 MGD (permit) 
0.600000 (original 

design) 
610 lb BOD5/day* 
(original design) Not Overloaded 

Aerated Sludge 
digester with 

abandoned sludge 
drying beds onsite. disposal 

*Original 8/20/1954 “Sewage Collection and Treatment Project Final Report and Basis of Design” assumed that the 
proposed plant would have the capacity to service 2680 persons (patients and employees) at the original 0.60 MGD 
design flow. The High Rate Recirculating Rock Filters (i.e. Trickling Filter) Primary Filter had an identified design loading 
of 450 lb BOD/day (including an allowance for recirculation) and the second filter had an identified design loading of 160 
lbs BOD/day (including an allowance for recirculation). i.e. ~610 lb BOD/day design capacity (with allowance for 
recirculation). The May 2012 Unitech Report assumed the primary biofilter (trickling filter) had 430 lb BOD/day capacity 
(page 25) and the second filter BOD capacity was not explicitly assumed. The May 2012 Report Appendix E (Basic 
Design Criteria) assumed an annual average 659 lb BOD/day loading at 200 mg/l BOD concentration for design 
comparison.  
 
Changes Since Last Permit Issuance:  

• High flow measurement/reporting issues corrected in October 2016. October – December 2016 Flow meter 
data now indicates actual site flows in the 0.050 – 0.100 MGD range. The applicant consultant noted 
potential for septic conditions and starved treatment unit biology in this type of flow scenario.   

• Unapproved discharge for boiler discharge has been terminated. Boiler wastewater going now to STP, 
with unknown chemical additives. Potential source of salts and other chemicals to the STP and its 
effluent.  

• The April 22, 2015 PADHS Letter indicated that several minor upgrades have been implemented (Trickling Filter 
media replacement, installation of VFD driven recirculation pumps, and some SCADA features). 

• The January 30, 2015 PADHS Letter noted that the STP had: 
o Upgraded the STP electrical systems. 
o Installed of a Muffin Monster/Grinder pump at head of plant. 
o Installed of new dispensing tanks and chemical feed pumps for the sodium hypochlorite and sodium 

bisulfite. 
 
Other Comments: 
 

• Future Site Changes: The permittee will be exploring options for either Regionalization (connection to the 
local POTW) or WWTP upgrading in order to come into compliance per meetings with Department.  



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

6 

• Minimum Average Reduction Percentage: Using application influent and effluent data, they might be in 
compliance with the 85% reduction POTW requirement based upon available data at the time of influent 
sampling. See table below. 

 
 

Constituent Influent Effluent % Reduction 

BOD5 269 mg/l average 4.2 mg/l CBOD5* average BOD5 = CBOD5 plus 
nitrogenous oxygen 
demand. Using ammonia-N 
concentration to ball park 
the reduction results in an ~ 
97% reduction. 

TSS 209 mg/l average 7.3 mg/l average 96.5% reduction 

 

• NPDES Permit basis flow reduced to from 0.60 MGD to 0.395 MGD (no STP modification) in 2009 NPDES Permit 
per applicant request (going from Phase 3 to Phase 4 Chesapeake Bay facility). There was no associated WQM 
Permit for this change. 

• The May 2012 “Wastewater Planning and Feasibility Study” for the Clark Summit State Hospital (prepared 
by UNI-TEC Consulting Engineers) was intended to address winter ammonia-N exceedences, potential 
new Chesapeake Bay mass caps (Total Nitrogen & Total Phosphorus), and operations up to Design Year 
2035. Assorted WWTP upgrade recommendations were identified that have not been implemented, due to 
funding issues per the April 22, 2015 PADHS Letter (plus several implemented changed identified above). 
NOTE: DPW/DHS has indicated that it thinks the report recommendations are too expensive and 
potentially inadequate (proposed geodesic domes and other improvements might not be enough to 
achieve/maintain adequate temperatures for biological treatment of Ammonia-N or other constituents) as 
an interim solution to site issues at 10/5/2016 meeting. Report Upgrade recommendations (summarized 
as ammonia-N reduction-related upgrade options) included: 

o Headworks: 
▪ Remove comminutor and replace with automatic fine screen (with bypass), screenings 

washer/compactor, and storage/disposal vessel to address “large quantities of rags and other 
suspended materials characteristic of the raw wastewater influent to plant”. 

▪ Baffling in flow distribution chamber (downstream of Parshall flume) should be upgraded to 
minimize influences of variable-rate primary recirculation on hydraulics. 

▪ Bioremediation in upstream facilities as standard procedures to minimize grease problems in 
headworks and subsequent operations. 

o Primary Clarifiers: Covering clarifiers (geodesic domes) to preserve heat to optimize Trickling Filter 
performance & control odors. 

o Trickling Filters:  
▪ Covering trickling filters (geodesic domes) to preserve heat & optimize biological nitrification (i.e. 

ammonia-N reduction) 
▪ Forced ventilation system to provide desired oxygen levels in Trickling Filters (with some 

temperature benefit per Study).  
▪ Operational changes to optimize nitrification (first Filter to reduce CBOD5 and second dedicated 

to removing ammonia-N in series operation). NOTE: In series operation, the two trickling 
filters will not have redundancy. 

o Plant Recirculation System: 
▪ Modify flow recirculation system to allow recirculation after primary clarification to reduce heat 

loss & decrease hydraulic/solids loadings on clarifiers 
▪ SCADA Monitoring & Control system (not just SCADA features) to better handle variable loadings 
▪ Flow metering on  system for all recirculation pumps (unknown if implemented or not) 
▪ Recirculation piping to provide an option for partial/full recirculation of primary trickling filter flows 

without going through primary clarifiers 
o Chlorine Contact Tank: Instrumentation to monitor and record chlorine residual and pH in effluent. 
o Others:  

▪ Chemical feed systems (alum and soda ash) for pH adjustment in the secondary trickling filter to 
optimize nitrification (located in proposed screening building or elsewhere in control building) and 
for potential TP treatment.  

▪ Denitrification Filtration System (sand filtration system for TN reduction with new building, 
associated accessory equipment).  



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

7 

▪ Convert decommissioned sludge drying bed/greenhouses into storage building for chemicals, 
equipment, etc. 

▪ The Study (page 17) noted that the Sludge Aeration Tank “would be a potential means of 
supplemental treatment” “should the need arise to provide nitrification treatment beyond that 
afforded by the secondary biofilter” (i.e. secondary trickling filter). 

NOTE: The Study also looked at two other options: Alternative B SBR system and Alternative C 
Multichannel Oxidation Ditch (MOD) System.  

• High Wet Weather Flows Impact: Cannot be quantified at present. Old flow meter eDMR data was 
inaccurate at higher flows per the permittee, and there is insufficient data (correlated to rainfall) to 
quantify potential peak wet weather flows and/or issues at present.  

o Available eDMR Data: Inaccurate for higher flows per 10/5/2016 Meeting discussions, but several 
trends noted:  

▪ Pattern of worsening peak wet weather flows is consistent with an aging (1950s) 
STP/sewer system. 

▪ Year-round ammonia-N violations coinciding with reported increases in wet weather flows 
per available eDMR data (not updated by permittee).  

▪ At the 10/5/2016 Meeting, the applicant indicated it expected high peak wet weather flows 
(after installation of accurate flow meters as of 10/4/2016) and was planning sewer work in 
conjunction with any STP upgrade/replacement project.  

o Inspector Comments: Roof drains were noted as a problem in the 2/1/2012 Inspection Report.  
o Uni-Tech Report Study: The May 2012 Uni-Tec Study’s 11/8/2011 Meeting Minutes (no DEP 

attendees) indicated dry/wet weather flow estimates (40 – 50,000 GPD dry weather flows, and 
900,000+ GPD wet weather flows) but the wet weather flow data is now suspect per Permittee 
statements. The 1/9/2012 – 2/15/2012 School flow monitoring indicated dry weather flows of only 
0.0185 MGD, but seasonal conditions limit usefulness of data in terms of gauging I&I during peak 
precipitation events during rest of year. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

8 

Compliance History 

 
DMR Data for Outfall 001 (from April 1, 2014 to March 31, 2015): OLD DATA (pre-updating of eDMR by applicant) 

 
Parameter Apr 14 May 14 Jun 14 Jul 14 Aug 14 Sep 14 Oct 14 Nov 14 Dec 14 Jan 15 Feb 15 Mar 15 

Flow (MGD) 
Average Monthly .351 .126 0.6 0.7 .75 0.55 076 .053 .188 .051 .105 .105 

Flow (MGD) 
Daily Maximum .487 .242 .98 .101 1.58 0.64 420 1.58 .204 .130 .275 .377 

pH (S.U.) 
Maximum 7.3 7.2 7.3 7.3 7.4 7.3 7.3 7.3 7.3 7.3 7.9 7.4 

pH (S.U.) 
Minimum 7.1 7.0 7 7.1 7.0 7.0 7 7.1 7.1 7 7.1 7.1 

DO (mg/L) 
Instantaneous 
Minimum 10 10 10 10 7.0 12 10 12 12 9 10.0 10.0 

TRC (mg/L) 
Average Monthly 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 

TRC (mg/L) 
IMAX 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 0.01 

CBOD5 (lbs/day) 
Average Monthly 4 16 2 80.8 15.3 8.8 24 24 8.6 5.6 7.4 7.8 

CBOD5 (lbs/day) 
Weekly Average 113 39 17 4.9 20.7 10.2 87 54 22.0 15.9 17.0 15.3 

CBOD5 (mg/L) 
Average Monthly 3.5 4 10 6 3 2 24 39 30 8.7 20.7 13.0 

CBOD5 (mg/L) 
Weekly Average 2.7 12 40 13 4.2 2 87 90 91 18.5 41.5 19.6 

TSS (lbs/day) 
Average Monthly 11 36.3 40.0 9.8 43.1 37.8 48 3.0 83.1 8.5 9.3 7.7 

TSS (lbs/day) 
Weekly Average 32 23.5 59.6 175.6 54.1 45.8 27 3.4 5.1 17.2 15.4 12.5 

TSS (mg/L) 
Average Monthly 8 10 8 11 10 .9 7 7 7 14.4 22.5 12.5 

TSS (mg/L) 
Weekly Average 9 28 11 17 11 10 11 11 11 20. 24 18 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 198 44 3 16 2 2 2 4 72 10 2 2 

Ammonia (lbs/day) 
Average Monthly 7 5.8 0.4 0.01 2.0 14.3 7 1.9 1.0 3.4 3.0 5 

Ammonia (mg/L) 
Average Monthly 2.8 1.4 0.4 0.02 .83 3.2 3.2 4.5 2.6 5.4 6.6 7.5 



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

9 

DMR Data for Outfall 001 (from July 1, 2015 to June 30, 2016): OLD DATA (pre-updating of eDMR by applicant) 
  

Parameter JUN-16 MAY-16 APR-16 MAR-16 FEB-16 JAN-16 DEC-15 NOV-15 OCT-15 SEP-15 AUG-15 JUL-15 

             Flow (MGD) 
Average Monthly 0.041 0.062 0.056 0.232 1.088 0.795 0.088 0.077 0.073 0.054 0.056 0.048 

Flow (MGD) 
Daily Maximum 0.113 0.146 0.242 0.989 4.315 1.635 0.182 0.229 0.238 0.282 0.178 0.169 

pH (S.U.) 
Minimum 6.63 7.4 7.5 6.8 7.1 7.0 7.0 7.1 6.8 7 7.2 7 

pH (S.U.) 
Maximum 7.74 8.5 7.9 7.5 7.8 7.9 8.0 7.4 7.4 7 7.3 7.3 

DO (mg/L) 
Instantaneous 
Minimum 6.69 7.9 7.5 8.4 9.8 9.5 9.5 8.0 6.2 6.5 6.5 6.8 

TRC (mg/L) 
Average Monthly 0.02 0.00 0.00 0.00 0.01 0.00 0.00 0.00 0.01 00 0.01 0.01 

TRC (mg/L) 
Instantaneous 
Maximum 0.04 0.00 0.00 0.00 0.01 0.00 0.00 0.00 0.01 00 0.01 0.01 

CBOD5 (lbs/day) 
Average Monthly 1.3 1.6 9.5 26.3 70.8 190.8 2.8 2.8 6 3.3 1.9 1.5 

CBOD5 (lbs/day) 
Weekly Average 1.8 2.3 30.2 74.3 102.0 FF 4.1 3.4 9.6 4.7 3.6 2.3 

CBOD5 (mg/L) 
Average Monthly 4.6 3.7 8.8 9.8 8.0 39.0 3.4 3.3 6 9.3 4.8 4.2 

CBOD5 (mg/L) 
Weekly Average 9.0 4.0 15.0 11.0 10.0 FF 4.0 3.0 13 5 9 6 

TSS (lbs/day) 
Average Monthly 2.2 2.3 12.4 21.3 91.3 60.1 5.6 6.8 17.2 6.5 5.1 5.5 

TSS (lbs/day) 
Weekly Average 3.6 2.9 42.3 45.4 96.9 FF 7.2 12.5 57.7 9.5 5.9 16.7 

TSS (mg/L) 
Average Monthly 8.0 5.3 10.0 12.0 8.0 11.0 6.8 7.0 20 17 12 13 

TSS (mg/L) 
Weekly Average 8.0 6.0 21.0 24.0 11.0 FF 9.5 11.0 48 23 15 29 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 8 < 2 1 16 448 127 4 18 1 95 5 18 

Nitrate-Nitrite (mg/L) 
Average Monthly      3.87 7.79 5.78     
Nitrate-Nitrite (lbs) 
Total Monthly      FF FF 5.1     

Total Nitrogen (mg/L) 
Average Monthly      FF FF FF     



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

10 

Total Nitrogen (lbs) 
Total Monthly      FF FF FF     

Ammonia (lbs/day) 
Average Monthly 0.01 0.4 2.0 10.1 37.4 59.3 1.0 1.2 1.5 0.7 0.2 0.3 

Ammonia (mg/L) 
Average Monthly 0.48 < 5.3 2.39 3.71 3.77 10.74 1.46 1.41 2.87 1.79 0.47 0.57 

Ammonia (lbs) 
Total Monthly      FF FF FF     

TKN (mg/L) 
Average Monthly      FF FF E     

TKN (lbs) 
Total Monthly      FF FF E     

Total Phosphorus 
(mg/L) 
Average Monthly      FF FF FF     

Total Phosphorus (lbs) 
Total Monthly      FF FF FF     

Nitrate-Nitrite (lbs) 
Total Monthly      FF FF 5.1     

  
  



NPDES Permit Fact Sheet NPDES Permit No. PA0029432 
Clarks Summit State Hospital  
 
 

11 

 
DMR Data for Outfall 001 (from February 1, 2016 to January 31, 2017): From 3/1/2017 WMS/eDMR Query. 
 

Parameter JAN-17 DEC-16 NOV-16 OCT-16 SEP-16 AUG-16 JUL-16 JUN-16 MAY-16 APR-16 MAR-16 FEB-16 

             Flow (MGD) 
Average Monthly 0.068 0.056 0.038 0.041 0.053 0.056 0.043 0.041 0.062 0.056 0.052 0.109 

Flow (MGD) 
Daily Maximum 0.133 0.186 0.132 0.112 0.118 0.159 0.145 0.113 0.146 0.242 0.099 0.432 

pH (S.U.) 
Minimum 6.6 7.3 7.2 7.4 6.1 6.9 6.8 6.63 7.4 7.5 6.8 7.1 

pH (S.U.) 
Maximum 8.0 8.3 8.1 9.0 8.0 8.6 8.5 7.74 8.5 7.9 7.5 7.8 

DO (mg/L) 
Instantaneous 
Minimum 7.1 10.2 8.17 6.2 6.1 6.21 6.16 6.69 7.9 7.5 8.4 9.8 

TRC (mg/L) 
Average Monthly 0.02 0.02 0.02 0.02 0.01 0.01 0.01 0.02 0.00 0.00 0.00 0.01 

TRC (mg/L) 
Instantaneous 
Maximum 0.04 0.04 0.04 0.02 0.01 0.01 0.01 0.04 0.00 0.00 0.00 0.01 

CBOD5 (lbs/day) 
Average Monthly 13.4 7.4 7.1 12.6 6.9 4.3 3.7 1.3 1.6 9.5 4.9 7.1 

CBOD5 (lbs/day) 
Daily Maximum 19.2 4.4 9.4 16.7 19.2      7.4 10.2 

CBOD5 (lbs/day) 
Weekly Average      1.30 6.1 1.8 2.3 30.2   
CBOD5 (mg/L) 
Average Monthly 27.8 14.8 25.2 32.7 4.84 6.80 11.8 4.6 3.7 8.8 9.8 8.0 